

Test Report No.: **1160039302a 001**

Page 1 of 5

**Client:** Zhejiang Uniview Technologies Co., Ltd.  
1-3/F Area A and 2/F Area B, Building 2 ; 1-11/F South Tower, Building 10,  
88 Jiangling Road, Xixing Town, Binjiang District, Hangzhou City

**Test item(s):** LAN Cable

**Test Model No(s):** CAB-LC2100A-IN

**Reference Style No(s):** CAB-LC2100B-IN, CAB-LC2100mmm-xxxxxxx-yyyyyyy-zzz

**Sample Receiving date:** 2017-09-15

**Delivery condition:** Apparent good, Samples tested as received

**Test period:** 2017-09-18 – 2017-09-25

**Test specification:**

**Test result:**

Customer's requirement:

1. According to RoHS (recast):Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment, 2011/65/EU
2. ROHS Phthalates (BBP,DBP, DEHP, DIBP)

PASS

PASS

**Other Information: NA**

For and on behalf of  
TÜV Rheinland / CCIC (Ningbo) Co., Ltd.



2017-09-28 Cherry Yan Project Coordinator

Date Name/Position

*Test result is drawn according to the kind and extent of tests performed.  
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*